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1. VERIFICATION OF CONFORMITY
Applicant BLAUPUNKT INDIA PVT LTD
Address 47, Atlanta Society, Nariman Point, Mumbai 400 021. India, Mumbai, India
Manufacturer Shenzhen Soling Industrial Co., Ltd.
Address 28/F, Block B, D_achong Business Center, Nanshan District, Shenzhen,
Guangdong, China
Product Designation MULTIMEDIA NAVIGATION
Brand Name BLAUPUNKT
Test Model Costa Mesa 900
Date of test Jan. 02, 2018 to Feb. 27, 2018
Deviation None

Condition of Test Sample |Normal

Test Result Pass

Report Template AGCRT-US-BGN/RF

We hereby certify that:

The above equipment was tested by Attestation of Global Compliance (Shenzhen) Co., Ltd. The test data,
data evaluation, test procedures, and equipment configurations shown in this report were made in accordance
with the procedures given in ANSI C63.10 (2013) and the energy emitted by the sample EUT tested as
described in this report is in compliance with radiated emission limits of FCC Rules Part 15.247.

Tested By M M

Max Zhang(Zhang Yi) Feb. 27, 2018
Reviewed By BOH_ ysd;'e,
Bart Xie(Xie Xiaobin) Feb. 27, 2018
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2. GENERAL INFORMATION

2.1. PRODUCT DESCRIPTION

Report No.: AGC07308171201FEQ5
Page 6 of 76

The EUT is designed as “MULTIMEDIA NAVIGATION”. It is designed by way of utilizing the DSSS and OFDM
technology to achieve the system operation.

A major technical description of EUT is described as following

Operation Frequency

2.412GHz~2.462GHz

Output Power

IEEE 802.11b:13.25dBm; IEEE 802.119:12.18dBm);

IEEE 802.11n(20):11.33dBm; IEEE 802.11n(40):10.56dBm

Modulation DSSS(DBPSK/DQPSK/CCK);OFDM(BPSK/QPSK/16-QAM/64-QAM)
Number of channels 11

Hardware Version VER:A

Software Version Android 6.0.1

Antenna Designation

PCB Antenna

Antenna Gain

1.0dBi

Power Supply

DC 12V

2.2. TABLE OF CARRIER FREQUENCYS

Frequency Band

Channel Number

Frequency

2400~2472MHZ

2412 MHZ

2417 MHZ

2422 MHZ

2427 MHZ

2432 MHZ

2437 MHZ

2442 MHZ

2447 MHZ

© [0 (N | | o | | W N |

2452 MHZ

[EEY
o

2457 MHZ

11

2462 MHZ

Note: For 20MHZ bandwidth system use Channel 1 to Channel 11, For 40MHZ bandwidth system use
Channel 3 to Channel 9

Tel: +86-755 2908 1955 Fax: +86-755 2600 8484

E-mail: agc@agc-cert.com
Add: 2/F. , Building 2, No.1-4,Chaxi Sanwei Technical Industrial Park,Gushu, Xixiang, Baoan District, Shenzhen, Guangdong China

@ 4000892118
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2.3. IEEE 802.11N MODULATION SCHEME
Data
MCS NCBPS NDBPS rate(Mbps)
Index Nss | Modulation R NBPSC 800nsGlI
20MHz | 40MHz | 20MHz | 40MHz | 20MHz | 40MHz
0 1 BPSK 1/2 1 52 108 26 54 6.5 13.5
1 1 QPSK 1/2 2 104 216 52 108 13.0 27.0
2 1 QPSK 3/4 2 104 216 78 162 19.5 40.5
3 1 16-QAM 1/2 4 208 432 104 216 26.0 54.0
4 1 16-QAM 3/4 4 208 432 156 324 39.0 81.0
5 1 64-QAM 2/3 6 312 648 208 432 52.0 108.0
6 1 64-QAM 3/4 6 312 648 234 489 58.5 1215
7 1 64-QAM 5/6 6 312 648 260 540 65.0 135.0
Symbol Explanation
NSS Number of spatial streams
R Code rate
NBPSC Number of coded bits per single carrier
NCBPS Number of coded bits per symbol
NDBPS Number of data bits per symbol
Gl Guard interval

2.4. RELATED SUBMITTAL(S) / GRANT (S)
This submittal(s) (test report) is intended for FCC ID: 2AJ8C-CM900 filing to comply with the FCC Part 15

requirements.

2.5. TEST METHODOLOGY
Both conducted and radiated testing was performed according to the procedures in ANSI C63.10 (2013).
Radiated testing was performed at an antenna to EUT distance 3 meters.

2.6. SPECIAL ACCESSORIES
Refer to section 5.2.

2.7. EQUIPMENT MODIFICATIONS
Not available for this EUT intended for grant.

Tel: +86-755 2908 1955 Fax: +86-755 2600 8484 E-mail: agc@agc-cert.com @ 4000892118
Add: 2/F. , Building 2, No.1-4,Chaxi Sanwei Technical Industrial Park,Gushu, Xixiang, Baoan District, Shenzhen, Guangdong China




®
ﬁ £
A\G Z 57 I | Report No.: AGC07308171201FE05

Attestation of Global Compliance
Page 8 of 76

3. MEASUREMENT UNCERTAINTY

The reported uncertainty of measurement y +U, where expended uncertainty U is based on a standard

uncertainty multiplied by a coverage factor of k=2, providing a level of confidence of approximately 95%.
- Uncertainty of Conducted Emission, Uc = £3.2 dB

- Uncertainty of Radiated Emission below 1GHz, Uc = £3.9 dB

- Uncertainty of Radiated Emission above 1GHz, Uc = +4.8 dB
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4. DESCRIPTION OF TEST MODES

NO. TEST MODE DESCRIPTION
1 Low channel TX
2 Middle channel TX
3 High channel TX
4 Normal operating
Note:
Transmit by 802.11b with Date rate (1/2/5.5/11)
Transmit by 802.11g with Date rate (6/9/12/18/24/36/48/54)
Transmit by 802.11n (20MHz) with Date rate (6.5/13/19.5/26/39/52/58.5/65)
Transmit by 802.11n (40MHz) with Date rate (13.5/27/40.5/54/81/108/121.5/135)

Note:

1. The EUT has been set to operate continuously on the lowest, middle and highest operation frequency
Individually, and the eut is operating at its maximum duty cycle>or equal 98%

2. All modes under which configure applicable have been tested and the worst mode test data recording
in the test report, if no other mode data.

3. For Radiated Emission, 3axis were chosen for testing for each applicable mode.
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5. SYSTEM TEST CONFIGURATION
5.1. CONFIGURATION OF EUT SYSTEM
Configure 1:

EUT Support

5.2. EQUIPMENT USED IN EUT SYSTEM

Support equipment

Device Type Manufacturer Model Name SIN

DC Power Supply GUWEI PSW30-36 GEO191931

5.3. SUMMARY OF TEST RESULTS

FCC RULES DESCRIPTION OF TEST RESULT
§15.247 Output Power Compliant
§15.247 6 dB Bandwidth Compliant
8§15.247 Conducted Spurious Emission Compliant
§15.247 Maximum Conducted Output Power SPECTRAL Density Compliant
§15.209 Radiated Emission Compliant
§15.247 Band Edges Compliant
§15.207 Line Conduction Emission N/A

Note: N/A means the test item is not applicable.
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6. TEST FACILITY
Test Site Attestation of Global Compliance (Shenzhen) Co., Ltd

1-2F., Bldg.2, No.1-4, Chaxi Sanwei Technical Industrial Park, Gushu, Xixiang,
Location Bao’an District B112-B113, Bldg.12, Baoan Bldg Materials Center, No.1 of Xixiang

Inner Ring Road, Baoan District, Shenzhen 518012

Voluntary Laboratory Accreditation program, NVLAP Code 600153-0

NVLAP LAB CODE 600153-0

Designation Number CN5028

Test Firm Registration 682566

Number

D . Attestation of Global Compliance(Shenzhen) Co., Ltd is accredited by National
escription

TEST EQUIPMENT OF CONDUCTED EMISSION TEST

Equipment Manufacturer Model SIN Cal. Date Cal. Due
TEST RECEIVER R&S ESPI 101206 Jun.20,2017 | Jun.19, 2018
LISN R&S ESH2-Z5 100086 Aug.21,2017 | Aug.20, 2018
TEST EQUIPMENT OF RADIATED EMISSION TEST
Equipment Manufacturer Model SIN Cal. Date Cal. Due
TEST RECEIVER R&S ESCI 10096 Jun.20, 2017 | Jun.19, 2018
EXA Signal Aglient N9010A MY53470504 | Dec.08, 2017 | Dec.07, 2018
Analyzer
Horn antenna | SCHWARZBECK | BBHA 9170 #768 Sep.20, 2017 | Sep.19, 2018
preamplifier Chengyi EMC184045SE 980508 Sep.15, 2017 | Sep.14, 2018
Vegﬁféi}gédgﬁfn ETS LINDGREN 3117 00034609 | May 18,2017 | May 17, 2019
frre";rﬂgﬁlfi‘gr SCHWARZBECK BBV 9718 9718-205 | Jun.20,2017 | Jun.19, 2018
ANTENNA SCHWARZBECK | VULB9168 D69250 Sep.28, 2017 | Sep.27, 2018
Loop Antenna A.H.Systems,Inc SAS-562B -- Mar. 01, 2016 | Feb. 28, 2018

The results showoR @@&A‘
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7. OUTPUT POWER

7.1. MEASUREMENT PROCEDURE

For average power test:
1. Connect EUT RF output port to power sensor through an RF attenuator.
2. Connect the power sensor to the PC.

3. Set the EUT Work on the top, the middle and the bottom operation frequency individually.
4. Record the maximum power from the software.

Note : The EUT was tested according to ANSI C63.10 (2013) for compliance to FCC 47CFR 15.247
requirements.

7.2. TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)
AVERAGE POWER SETUP

EUT Power Sensor PC

The results spby K ol ﬁ%@sﬁ‘eport refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
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TEST ITEM OUTPUT POWER
TEST MODE 802.11b with data rate 1
Frequency Average Power Applicable Limits .
Pass or Fail
(GHz) (dBm) (dBm)
2412 13.25 30 Pass
2.437 13.21 30 Pass
2.462 13.19 30 Pass
TEST ITEM OUTPUT POWER
TEST MODE 802.11g with data rate 6
Frequency Average Power Applicable Limits .
Pass or Fail
(GH2) (dBm) (dBm) S8 '
2.412 12.18 30 Pass
2.437 12.15 30 Pass
2.462 12.10 30 Pass
TEST ITEM OUTPUT POWER
TEST MODE 802.11n 20 with data rate 6.5
Frequency Average Power Applicable Limits .
Pass or Fail
(GHz) (dBm) (dBm)
2.412 11.33 30 Pass
2.437 11.31 30 Pass
2.462 11.28 30 Pass
The results spBWLH ﬁ%mﬁ‘ eport refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
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TEST ITEM OUTPUT POWER
TEST MODE 802.11n 40 with data rate 13.5
Fr(zqui'ezr)lcy AverzjggnF]’)ower Appllizgl:q)l_lmlts Pass or Falil
2.422 10.56 30 Pass
2.437 10.54 30 Pass
2.452 10.52 30 Pass

The results s HD eport refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
is issued by C§€ this dom{ \t cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be
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8. 6 DB BANDWIDTH
8.1. MEASUREMENT PROCEDURE

1. Connect EUT RF output port to the Spectrum Analyzer through an RF attenuator

2. Set the EUT Work on the top, the middle and the bottom operation frequency individually.
3. Set SPA Centre Frequency = Operation Frequency, RBW= 100 KHz, VBW =3 X RBW.

4. Set SPA Trace 1 Max hold, then View.

Note: The EUT was tested according to ANSI C63.10 (2013) for compliance to FCC 47CFR 15.247
requirements.

8.2. TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)

Spectrum Analyzer

EE

RF Cable
EUT
The results spby K ol ﬁ%@sﬁ‘eport refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
is issued by é@ this dom(

\t cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be
confirmed tﬁttp /lwww. agc% t.com.

Tel: +86-755 2908 1955 Fax: +86-755 2600 8484 E-mail: agc@agc-cert.com @ 4000892118
Add: 2/F. , Building 2, No.1-4,Chaxi Sanwei Technical Industrial Park,Gushu, Xixiang, Baoan District, Shenzhen, Guangdong China




AG

®
ZEF K

Attestation of Global Compliance

8.3. LIMITS AND MEASUREMENT RESULTS

Report No.:

AGC07308171201FE05
Page 16 of 76

TEST ITEM

6DB BANDWIDTH

TEST MODE

802.11b with data rate 11

LIMITS AND MEASUREMENT RESULT

Applicable Limits
Applicable Limits
channel MHz Criteria
Low Channel 10.04 PASS
>500KHZ Middle Channel 9.546 PASS
High Channel 9.036 PASS
TEST ITEM 6DB BANDWIDTH
TEST MODE 802.11g with data rate 54
LIMITS AND MEASUREMENT RESULT
Applicable Limits
Applicable Limits
channel MHz Criteria
Low Channel 15.89 PASS
>500KHZ Middle Channel 15.70 PASS
High Channel 15.70 PASS
TEST ITEM 6DB BANDWIDTH
TEST MODE 802.11n 20 with data rate 65
LIMITS AND MEASUREMENT RESULT
Applicable Limits
Applicable Limits
channel MHz Criteria
Low Channel 16.63 PASS
>500KHZ Middle Channel 16.08 PASS
High Channel 16.30 PASS

The results showoR @a@eﬁ‘ r
is issued by/A é@ this doc:L(
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TEST ITEM

6DB BANDWIDTH

TEST MODE

802.11n 40 with data rate 135

LIMITS AND MEASUREMENT RESULT

Applicable Limits

Applicable Limits

channel MHz Criteria
Low Channel 35.10 PASS
>500KHZ Middle Channel 35.10 PASS
High Channel 36.03 PASS
The results showoR this)fes
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802.11b TEST RESULT
TEST PLOT OF BANDWIDTH FOR LOW CHANNEL

' Keysight Spectrum Analyzer - Occupied BW =) ]
, [ SENSE:INT] | ALIGN AUTO |
Center Fre Center Freq: 2.412000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 10 dB Radio Device: BTS

Mkr1 2.41149 GHz
Ref 20.00 dBm -0.56721 dBm

Center Freq
2.412000000 GHz

Center 2.412 GHz Span 30 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 3.733ms CRSIED

Occupied Bandwidth Total Power 15.4 dBm
12.621 MHz

Transmit Freq Error 40.023 kHz % of OBW Power
x dB Bandwidth 10.04 MHz x dB

IMSG STATUS

TEST PLOT OF BANDWIDTH FOR MIDDLE CHANNEL

s Keysight Spectrum Analyzer - Occupied BW [P
[ SENSE:INT] | ALIGN AUTO [

Center Freq 2.43?00000 GHz Center Freq: 2.437000000 GHz Radio Std: None Frequency
— Trig: FreeRun Avg|Hold:>10/10

#FGain:Low " #Atten: 20 dB Radio Device: BTS

Mkr1 2.43601 GHz
Ref 20.00 dBm 0.12837 dBm

CenterFreq
2.437000000 GHz

Center 2.437 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.733ms

CF Step

Occupied Bandwidth Total Power 15.9 dBm
12.461 MHz

Transmit Freq Error -181.29 kHz % of OBW Power

x dB Bandwidth 9.546 MHz x dB

MSG STATUS
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TEST PLOT OF BANDWIDTH FOR HIGH CHANNEL

s Keysight Spectrum Analyzer - Occupied BW [P
[ SENSE:INT] | ALIGN AUTO [

U RF s
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None Frequency
— Trig: FreeRun Avg|Hold:>10/10

HFGainLow * #Atten: 20 dB Radio Device: BTS
Mkr1 2.46449 GHz
Ref 20.00 dBm -0.26774 dBm

CenterFreq
2.462000000 GHz

Center 2.462 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.733ms

Occupied Bandwidth Total Power 15.5 dBm
12.482 MHz Freq Offset

Transmit Freq Error 216.83 kHz % of OBW Power  99.00 % 0z
x dB Bandwidth 9.036 MHz x dB -6.00 dB

MSG STATUS

802.11g TEST RESULT
TEST PLOT OF BANDWIDTH FOR LOW CHANNEL

' Keysight Spectrum Analyzer - Occupied BW (= =m==]
[ SENSE:INT] | ALIGN AUTO |
Center Freq: 2.412000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 20 dB Radio Device: BTS

Mkr1 2.41326 GHz
Ref 2000BW  -6.5742dBm

Center Freq
2.412000000 GHz

Center 2.412 GHz Span 30 MHz

#Res BW 100 kHz #VBW 300 KHz Sweep 3.733ms ERSIER

Occupied Bandwidth Total Power 10.7 dBm
16.444 MHz

Transmit Freq Error 15.889 kHz % of OBW Power
x dB Bandwidth 15.89 MHz x dB

IMSG STATUS

| Tel: +86-755 2908 1955 Fax: +86-755 2600 8484 E-mail: agc@agc-cert.com @ 4000892118
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TEST PLOT OF BANDWIDTH FOR MIDDLE CHANNEL

' Keysight Spectrum Analyzer - Occupied BW

[ | ]

Frequency

[ SENSE:INT] |
Center Freq: 2.437000000 GHz
— Trig: FreeRun Avg|Hold:>10/10
#Atten: 20 dB

ALIGN AUTO [
Radic Std: Nene

( RF g %
Center Freq 2.437000000 GHz
HFGainLow Radio Device: BTS

Mkr1 2.43829 GHz
-4.2839 dBm

Ref 20.00 dBm

CenterFreq
2.437000000 GHz

Center 2.437 GHz
#Res BW 100 kHz

Occupied Bandwidth

#VBW 300 kHz

Total Power

Span 30 MHz
Sweep 3.733ms

13.1 dBm

16.371 MHz

-60.925 kHz % of OBW Power
15.70 MHz x dB

Freq Offset
99.00 % Uk
-6.00 dB

Transmit Freq Error
x dB Bandwidth

MSG STATUS

TEST PLOT OF BANDWIDTH FOR HIGH CHANNEL

' Keysight Spectrum Analyzer - Occupied BW

[ ]

Frequency

[ SENSE:INT] |
Center Freq: 2.462000000 GHz
[ Trig: Free Run Avg|Hold:=10/M10
#FGain:Low #Atten: 20 dB

ALIGN AUTO [
Radic Std: Nene

Radio Device: BTS

Ref 20.00 dBm

CenterFreq
2.462000000 GHz

Span 30 MHz

Center 2.462 GHz
# Sweep 3.733ms

Res BW 100 kHz CF Step

#VBW 300 kKHz

Total Power 13.2 dBm

Occupied Bandwidth

16.405 MHz
77.657 kHz % of OBW Power
15.70 MHz x dB

Transmit Freq Error
x dB Bandwidth

MSG STATUS

w Tel: +86-755 2908 1955 Fax: +86-755 2600 8484 E-mail: agc@agc-cert.com @ 4000892118
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802.11n (20) TEST RESULT

TEST PLOT OF BANDWIDTH FOR LOW CHANNEL

' Keysight Spectrum Analyzer - Occupied BW

[ ]

SENSE:INT] |

ALIGN AUTO [

! RF s %
Center Freq 2.412000000 GHz

(-
#IFGain:Low

Center Freq: 2.412000000 GHz
~ ) Trig: Free Run
#Atten: 20 dB

Radio Std: None Frequency

Avg|Hold:=10/M10
Radio Device: BTS

Ref 20.00 dBm

Center 2.412 GHz
#Res BW 100 kHz
Occupied Bandwidth
17.590 MHz
18.211 kHz
16.63 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kKHz

Mkr1 2.41326 GHz
-6.4358 dBm

CenterFreq
2.412000000 GHz

Span 30 MHz
Sweep 3.733ms

Total Power 10.8 dBm

Freq Offset
% of OBW Power Oltiz
xdB

STATUS

TEST PLOT OF BANDWIDTH FOR MIDDLE CHANNEL

. Keysight Spectrum Analyzer - Occupied BW

o[- ]

SENSE:INT| |

ALIGN AUTO |

Center Freq: 2.437000000 GHz
. Trig: FreeRun
Cp)

#Atten: 20 dB

#FGain:Low

Ref 20.00 dBm

Center 2.437 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.524 MHz
-53.362 kHz
16.08 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Radio Std: None Frequency

Avg|Hold:>10/10
Radio Device: BTS

Mkr1 2.43574 GHz
-4.0129 dBm

Center Freq
2.437000000 GHz

Span 30 MHz

Sweep 3.733 ms| CF Step

Total Power 13.2 dBm

% of OBW Power
x dB

STATUS

| Tel: +86-755 2908 1955 Fax: +86-755 2600 8484 E-mail: agc@agc-cert.com @ 4000892118
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TEST PLOT OF BANDWIDTH FOR HIGH CHANNEL

s Keysight Spectrum Analyzer - Occupied BW [P
[ SENSE:INT] | ALIGN AUTO [

U RF s
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None Frequency
— Trig: FreeRun Avg|Hold:>10/10

#FGain:Low " #Atten: 20 dB Radio Device: BTS

Mkr1 2.46329 GHz
Ref 2000dB8W _ -3.7135dBm

CenterFreq
2.462000000 GHz

Center 2.462 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.733ms

Occupied Bandwidth Total Power 13.2 dBm
17.530 MHz Freq Offset

Transmit Freq Error 80.916 kHz % of OBW Power  99.00 % 0z
x dB Bandwidth 16.30 MHz x dB -6.00 dB

MSG STATUS

802.11n (40) TEST RESULT
TEST PLOT OF BANDWIDTH FOR LOW CHANNEL

' Keysight Spectrum Analyzer - Occupied BW (= =m==]
[ SENSE:INT] | ALIGN AUTO |
Center Freq: 2.422000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 20 dB Radio Device: BTS

Mkr1 2.42698 GHz
Ref 2000BW  -1.6220 dBm

Center Freq
2.422000000 GHz

Center 2.422 GHz Span 60 MHz

#Res BW 100 kHz #VBW 300 KHz Sweep 7.467 ms ERSIER

Occupied Bandwidth Total Power 12.1 dBm
35.680 MHz

Transmit Freq Error 57.254 kHz % of OBW Power
x dB Bandwidth 35.10 MHz x dB

IMSG STATUS
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TEST PLOT OF BANDWIDTH FOR MIDDLE CHANNEL

' Keysight Spectrum Analyzer - Occupied BW

[ | ]

Frequency

[ SENSE:INT] |
Center Freq: 2.437000000 GHz
— Trig: FreeRun Avg|Hold:>10/10
#Atten: 20 dB

ALIGN AUTO [
Radic Std: Nene

( RF g %
Center Freq 2.437000000 GHz
HFGainLow Radio Device: BTS

Mkr1 2.43448 GHz
-7.4925 dBm

Ref 20.00 dBm

CenterFreq
2.437000000 GHz

Center 2.437 GHz
#Res BW 100 kHz

Occupied Bandwidth

#VBW 300 kHz

Total Power

Span 60 MHz
Sweep 7.467 ms

12.3 dBm

35.606 MHz

-15.135 kHz % of OBW Power
35.10 MHz x dB

Freq Offset
99.00 % Uk
-6.00 dB

Transmit Freq Error
x dB Bandwidth

MSG STATUS

TEST PLOT OF BANDWIDTH FOR HIGH CHANNEL

' Keysight Spectrum Analyzer - Occupied BW

[ ]

Frequency

[ SENSE:INT] |
Center Freq: 2.452000000 GHz
[ Trig: Free Run Avg|Hold:=10/M10
#FGain:Low #Atten: 20 dB

ALIGN AUTO [
Radic Std: Nene

Radio Device: BTS

Ref 20.00 dBm

CenterFreq
2.452000000 GHz

Span 60 MHz

Center 2.452 GHz
# Sweep 7.467 ms

Res BW 100 kHz CF Step

#VBW 300 kKHz

Total Power 12.1 dBm

Occupied Bandwidth

36.132 MHz
31.103 kHz % of OBW Power
36.03 MHz x dB

Transmit Freq Error
x dB Bandwidth

MSG STATUS
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9. CONDUCTED SPURIOUS EMISSION
9.1. MEASUREMENT PROCEDURE

1. Connect EUT RF output port to the Spectrum Analyzer through an RF attenuator

2, Set the EUT Work on the top, the middle and the bottom operation frequency individually.

3. Set SPA Trace 1 Max hold, then View.

Note: The EUT was tested according to ANSI C63.10 (2013) for compliance to FCC 47CFR 15.247
requirements. Owing to satisfy the requirements of the number of measurement points, we set the
RBW=1MHz, VBW >RBW, scan up through 10th harmonic, and consider the tested results as the
worst case, if the tested results conform to the requirement, we can deem that the real tested
results(set the RBW=100KHz, VBW >RBW) are conform to the requirement.

9.2. TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)

The same as described in section 8.2.

9.3. MEASUREMENT EQUIPMENT USED
The same as described in section 6.

9.4. LIMITS AND MEASUREMENT RESULT

LIMITS AND MEASUREMENT RESULT

Measurement Result
Applicable Limits
Test Data Criteria

In any 100 KHz Bandwidth Outside the At least -30dBc than the limit
frequency band in which the spread spectrum Specified on the BOTTOM PASS
intentional radiator is operating, the radio frequency Channel
power that is produce by the intentional radiator
shall be at least 30 dB below that in 100KHz
bandwidth within the band that contains the highest
level of the desired power. At least -30dBc than the limit

\ . o oo™ : ; . PASS
In addition, radiation emissions which fall in the Specified on the TOP Channel
restricted bands, as defined in §15.205(a), must also
comply with the radiated emission limits specified
in815.209(a))

The results spbY K ol @@eﬁ‘eport refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
is issued by é@ this doc:L( \t cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be
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TEST PLOT OF OUT OF BAND EMISSIONS WITH THE WORST CASE
OF 802.11b FOR MODULATION IN LOW CHANNEL

o Keysight Spectrum Analyzer - Swept SA

==

RE 500 AC SENSE:INT] ALIGN AUTO | Peak S h
Marker 1 842.686317158 MHz Avg Type: Log-Pwr eak Searc
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 20 dB

Mkr1 842.686 MHz NextPeak
-69.267 dBm - I

Next Pk Right

Next Pk Left

ga ol ol bl i 0l sl L b et Lo s Ll

| [ ]
Start 0.0300 GHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.33 ms (40000 pts)

MSG

[EREEET
Peak Search

s Keysight Spectrum Analyzer - Swept SA

RE Q AC SENSE:INT] ALIGN AUTO
Marker 1 2.399509987750 GHz ) Avg Type: Log-Pwr
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 20 dB

Mkr1 2.399 510 GHz NextPeak
-44.085 dBm - I

Next Pk Right

Next Pk Left

I
L

i ik s ia b i

Start 1.0000 GHz Stop 2.4000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 136.0 ms (40000 pts)

MSG

The results sho /\FH ﬁﬁ@a;; streport refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
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' Keysight Spectrum Analyzer - Swept SA B

RE 500 AC SENSE:INT] ALIGN AUTO
Marker 1 24.996622440561 GHz ) Avg Type: Log-Pwr
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 20 dB

Peak Search

Mkr1 24.996 6 GHz NextPeak
-48.604 dBm - I

Next Pk Right

Next Pk Left

Start 2.48 GHz Stop 25.00 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 38.67 ms (40000 pts)

MSG

TEST PLOT OF OUT OF BAND EMISSIONS THE WORST CASE
OF 802.11b FOR MODULATION IN MIDDLE CHANNEL

o Keysight Spectrum Analyzer - Swept SA

==

RE AC SENSE:INT] ALIGN AUTO | Peak S h
Marker 1 865.312132803 MHz Avg Type: Log-Pwr eak Searc
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 20 dB

Mkr1 865.312 MHz NextPeak
-69.280 dBm - I

Next Pk Right

Next Pk Left

R T T AT AT NPT INY PY R TY TYOTPY N WP TP P YYJOR T TPra (o O F7 e T o

| [ ]
Start 0.0300 GHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.33 ms (40000 pts)

MSG

The results sho /\FH ﬁﬁ@a;; streport refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
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o Keysight Spectrum Analyzer - Swept SA

==

RF

Marker 1 2.39047 61994 GHz

IFGain:Low

SENSE:INT]

ALTIGN AUTO

PNO: Fast (4 Trig: Free Run

Atten: 20 dB

Avg Type: Log-Pwr
Avg|Hold:>100/100

Peak Search

NextPeak
| |

Mkr1 2.390 480 GHz

-62.853 dBm

10 ngdw Ref 10.00 dBm

Next Pk Right

Next Pk Left

SR PO AN TN Fragy T VTP 1T Ty A QYR ERFIYON i i

The results sho

\EH {ﬁ@i)i S
(;C@, this dom{ ne

Start 1.0000 GHz
#Res BW 100 kHz

Stop 2.4000 GHz

#VBW 300 kHz Sweep 136.0 ms (40000 pts)

o Keysight Spectrum Analyzer - Swept SA

==

RF 500 AC

Marker 1 24.993244881122 GHz

10 ngdw Ref 10.00 dBm

Start 2.48 GHz
#Res BW 1.0 MHz

ALIGN AUTO
Avg Type: Log-Pwr
Avg|Hold:>100/100

SENSE:INT]

Peak Search

1 Trig: Free Run

PNO: Fast L)
IFGain:Low Atten: 20 dB

NextPeak
| |

Mkr1 24.993 2 GHz
-47.978 dBm

Next Pk Right

Next Pk Left

Stop 25.00 GHz

#VBW 3.0 MHz Sweep 58.67 ms (40000 pts)

report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
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TEST PLOT OF OUT OF BAND EMISSIONS THE WORST CASE
OF 802.11b FOR MODULATION IN HIGH CHANNEL

s Keysight Spartrum Ana\yzer SweptSA

=R

SENSE:INT] ALIGN AUTO | Errk e
Marker 1 251 771794295 MHz . Avg Type: Log-Pwr
PNO: Fast (5 T1rig: FreeRun Avg|Hold:>100/100
——
IFGain:Low Atten: 20 dB

Mkr1 251.772 MHz NextPeak
19 g8idiv__Ref 10.00 dBm “00 257 dBrm |

Next Pk Right
|

Next Pk Left

Start 0.0300 GHz Stop 1.0000 GHz
#Res BW 100 kHz Sweep 93.33 ms (40000 pts)

=R

SENSE:INT| ALIGN AUTO |
Avg Type: Log-Pwr Peak Search
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 20 dB

Mkr1 2.391 985 GHz NextPeak
19dsidiv__Ref 10.00 dBm 62615 dBrm |

Next Pk Right
|

Next Pk Left

mmﬂmw b i i s Mkr—RefLvl

Start 1.0000 GHz Stop 2.4000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 136.0 ms (40000 pts)
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' Keysight Spectrum Analyzer - Swept SA

RE SENSE:INT] ALIGN AUTO
Marker 1 24. 427503675092 GHz ] Avg Type: Log-Pwr
PNO: Fast L, Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 20 dB

Peak Search

Mkr1 24.427 5 GHz NextPeak
fo gBidw Ref 10.00 dBm -48.685 dBm ——

Next Pk Right

Next Pk Left

Start 2.48 GHz Stop 25.00 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 38.67 ms (40000 pts)

TEST PLOT OF OUT OF BAND EMISSIONS WITH THE WORST CASE
OF 802.11g FOR MODULATION IN LOW CHANNEL

o Keysight SpEL‘trum Ana\yzer Swept SA
50 Q AC SENSE:INT] ALIGN AUTO

Marker 1 967 552688817 MHz ) Avg Type: Log-Pwr
PNO: Fast L, Trig: Free Run Avg|Hold:>100/100

IFGain:Low Atten: 20 dB

[EREEET
Peak Search

Mkr1 967.553 MHz NextPeak
10gBialy__Ref 10.00 dBm "8 746 dBra |

Next Pk Right

Next Pk Left

Start 0.0300 GHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.33 ms (40000 pts)
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s Keysight Spectrum Analyzer - Swept SA

RE 500 AC SENSE:INT] ALIGN AUTO
Marker 1 2.398529963249 GHz ) Avg Type: Log-Pwr
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 20 dB

Peak Search

Mkr1 2.398 530 GHz NextPeak
Eongdw Ref 10.00 dBm 40.231 dBm I

Next Pk Right

Next Pk Left

ST PP ATTSPYTUNTS "I 19 TFTYRA R IPED P AT YRTTI TRy =g e

Start 1.0000 GHz Stop 2.4000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 136.0 ms (40000 pts)

==

s Keysight Spectrum Analyzer - Swept SA

RE 500 AC SENSE:INT] ALIGN AUTO
Marker 1 24.404986612165 GHz ] Avg Type: Log-Pwr
PNO: Fast L, Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 20 dB

Peak Search

Mkr1 24.405 0 GHz NextPeak
fo gBidw Ref 10.00 dBm -47.679 dBm ——

Next Pk Right

Next Pk Left

Start 2.48 GHz Stop 25.00 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 38.67 ms (40000 pts)
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AG

TEST PLOT OF OUT OF BAND EMISSIONS THE WORST CASE
OF 802.11g FOR MODULATION IN MIDDLE CHANNEL

o Keysight Spectrum Analyzer - Swept SA

[EREEET
Peak Search

SENSE:INT] ALIGN AUTO
Avg Type: Log-Pwr

Avg[Hold:>100/100

RF 500 AC
Marker 1 943.956848921 MHz
PNO: Fast L.
IFGain:Low

7 Trig: Free Run
Atten: 20 dB

NextPeak
| |

Mkr1 943.957 MHz
-69.586 dBm

Next Pk Right

Next Pk Left

Start 0.0300 GHz
#Res BW 100 kHz

MSG

Stop 1.0000 GHz
Sweep 93.33 ms (40000 pts)

==

o Keysight Spectrum Analyzer - Swept SA

The results
is issued by,

PNO: Fast L.
IFGain:Low

SENSE:INT]

ALTIGN AUTO

7 Trig: Free Run
Atten: 20 dB

Avg Type: Log-Pwr
Avg|Hold:>100/100

Mkr1 2.393 210 GHz
-58.552 dBm

B

L bt L il e b b L b L L

Start 1.0000 GHz
#Res BW 100 kHz

MSG

Stop 2.4000 GHz

#VBW 300 kHz Sweep 136.0 ms (40000 pts)

Peak Search

NextPeak
| |

Next Pk Right

Next Pk Left

sho /\ﬁf{ {HQH# S
A (;C@ this doch/ 7
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o
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s Keysight Spectrum Analyzer - Swept SA

RE 500 AC SENSE:INT] ALIGN AUTO
Marker 1 24.977482937073 GHz ] Avg Type: Log-Pwr
PNO: Fast L, Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 20 dB

Peak Search

Mkr1 24.977 5 GHz NextPeak
-47.764 dBm - I

Next Pk Right

Next Pk Left

Start 2.48 GHz Stop 25.00 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 38.67 ms (40000 pts)

MSG

TEST PLOT OF OUT OF BAND EMISSIONS THE WORST CASE
OF 802.11g FOR MODULATION IN HIGH CHANNEL

e Keysight Spectrum Analyzer - Swept SA

=R

S AC_| SENSE:INT] [ AlGNAUTO ] ——
Marker 1 933.67 . Avg Type: Log-Pwr eak Searc
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 20 dB

Mkr1 933.675 MHz NextPeak
-69.550 dBm I
[

Next Pk Right
| B

Next Pk Left

TN Y P ea I PR R OE T VT ¥ PP TR AT PERerwryperercemesrwn rvnane | KT —RefLvi

I N A I B
Start 0.0300 GHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.33 ms (40000 pts)

MSG
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o Keysight Spectrum Analyzer - Swept SA

==

RF

Marker 1 2.392824820621 GHz

Start 1.0000 GHz

#Res BW 100 kHz

MSG

50 Q

AC

ALIGN AUTO
Avg Type: Log-Pwr
Avg|Hold:>100/100

SENSE:INT]

Peak Search

7 Trig: Free Run

PNO: Fast (.
‘ow = Atten: 20 dB

IFGain:Low

NextPeak
||

Mkr1 2.392 825 GHz
-61.519 dBm

Next Pk Right

Next Pk Left

Stop 2.4000 GHz

#VBW 300 kHz Sweep 136.0 ms (40000 pts)

o Keysight Spectrum Analyzer - Swept SA

RF

Start Freq 2.483500000 GHz

Start 2.48 GHz

#Res BW 1.0 MHz

MSG

50 Q

AC

ALIGN AUTO
Avg Type: Log-Pwr
Avg|Hold:>100/100

SENSE:INT]

7 Trig: Free Run

PNO: Fast (.
‘ow = Atten: 20 dB

IFGain:Low

Mkr1 24.452 8 GHz
-49.110 dBm

25.000000000 GHz

2.251650000 GHz
Auto Man

Freq Offset

0Hz
||
Scale Type

Stop 25.00 GHz |5

Sweep 58.67 ms (40000 pts) |

#VBW 3.0 MHz
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TEST PLOT OF OUT OF BAND EMISSIONS WITH THE WORST CASE
OF 802.11n20 FOR MODULATION IN LOW CHANNEL

o Keysight Spectrum Analyzer - Swept SA

==

RE AC SENSE:INT] ALIGN AUTO | Peak S h
Marker 1 852.410810270 MHz Avg Type: Log-Pwr eak Searc
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 20 dB

Mkr1 852.411 MHz NextPeak
10gBialy__Ref 10.00 dBm 08 194 dBra |

Next Pk Right

Next Pk Left

Start 0.0300 GHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.33 ms (40000 pts)

[EREEET
Peak Search

o Keysight SpEL‘trum Ana\yzer Swept SA

500 AC SENSE:INT] ALIGN AUTO
Marker 1 2. 399754993875 GHz ] Avg Type: Log-Pwr
PNO: Fast L, Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 20 dB

Mkr1 2.399 755 GHz NextPeak
[9gidiy__Ref 10.00 dBm ~40.180 dBm |

Next Pk Right

Next Pk Left

Mmmmnwmmwwmmmwmmnm-vm M

Start 1.0000 GHz Stop 2.4000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 136.0 ms (40000 pts)
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s Keysight Spectrum Analyzer - Swept SA

RE 500 AC SENSE:INT] ALIGN AUTO
Marker 1 24.457901710043 GHz ) Avg Type: Log-Pwr
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 20 dB

Peak Search

Mkr1 24.457 9 GHz NextPeak
-48.444 dBm [IEEG—

Next Pk Right

Next Pk Left

Start 2.48 GHz Stop 25.00 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 38.67 ms (40000 pts)

MSG

TEST PLOT OF OUT OF BAND EMISSIONS THE WORST CASE
OF 802.11n20 FOR MODULATION IN MIDDLE CHANNEL

e Keysight Spectrum Analyzer - Swept SA

=R

s EC SENSE:INT] [ AUGNAUTO | ——
Marker 1 200.74 . Avg Type: Log-Pwr eak Searc
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 20 dB

Mkr1 200.749 MHz NextPeak
-69.624 dBm I
[

Next Pk Right
| B

Next Pk Left

MKkr—RefLvl

Start 0.0300 GHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.33 ms (40000 pts)

MSG
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o Keysight Spectrum Analyzer - Swept SA
RF SENSE:INT] ALIGN AUTO

Marker 1 2.3991 94979875 GHz Avg Type: Log-Pwr

PNO: Fast L, Trig: Free Run Avg|Hold:>100/100

IFGain:Low Atten: 20 dB

Peak Search

Mkr1 2.399 195 GHz NextPeak
Eongdw Ref 10.00 dBm 52.793 dBm I

Next Pk Right

Next Pk Left

| YRR T NPT AT RN | THPYINAI T NI [ PNT I Y roPTT W O NI 71 W ey

Start 1.0000 GHz Stop 2.4000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 136.0 ms (40000 pts)

==

s Keysight Spectrum Analyzer - Swept SA

RE 500 AC SENSE:INT] ALIGN AUTO
Marker 1 24.985926835671 GHz ] Avg Type: Log-Pwr
PNO: Fast L, Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 20 dB

Peak Search

Mkr1 24.985 9 GHz NextPeak
10 gBidw Ref 10.00 dBm “47.351 dBm |

Next Pk Right

Next Pk Left

Start 2.48 GHz Stop 25.00 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 38.67 ms (40000 pts)
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TEST PLOT OF OUT OF BAND EMISSIONS THE WORST CASE
OF 802.11n20 FOR MODULATION IN HIGH CHANNEL

s Keysight Spartrum Ana\yzer SweptSA

===

SENSE:INT] ALIGN AUTO | Errk e
Marker 1 839 194229856 MHz . Avg Type: Log-Pwr
PNO: Fast (5 T1rig: FreeRun Avg|Hold:>100/100
——
IFGain:Low Atten: 20 dB

Mkr1 839.194 MHz NextPeak
19 g8idiv__Ref 10.00 dBm "6 251 dBro |

Next Pk Right
|

Next Pk Left

Start 0.0300 GHz Stop 1.0000 GHz
#Res BW 100 kHz Sweep 93.33 ms (40000 pts)

===

SENSE:INT| ALIGN AUTO |
Avg Type: Log-Pwr Peak Search
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 20 dB

Mkr1 2.396 850 GHz NextPeak
19dsidiv__Ref 10.00 dBm 260,668 dBrm |

Next Pk Right
|

Next Pk Left

memﬂmmmnwwwwwmmmmlmwv ) MKkr—RefLvi

Start 1.0000 GHz Stop 2.4000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 136.0 ms (40000 pts)
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s Keysight Spectrum Analyzer - Swept SA

RE 500 AC SENSE:INT] ALIGN AUTO
Start Freq 2.483500000 GHz ) Avg Type: Log-Pwr
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 20 dB

Mkr1 24.270 4 GHz
-48.324 dBm

25.000000000 GHz

2.251650000 GHz
Auto Man

Freq Offset

0Hz
|EmmmEE)
Scale Type

Start 2.48 GHz Stop 25.00 GHz |54 Lin

#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 38.67 ms (40000 pts) |
MSG

TEST PLOT OF OUT OF BAND EMISSIONS WITH THE WORST CASE
OF 802.11n40 FOR MODULATION IN LOW CHANNEL

o Keysight Spectrum Analyzer - Swept SA

==

RE AC SENSE:INT] ALIGN AUTO | Peak S h
Marker 1 836.356908923 MHz Avg Type: Log-Pwr eak Searc
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 20 dB

Mkr1 836.357 MHz NextPeak
-69.619 dBm - I

Next Pk Right

Next Pk Left

PO O VERToT T PPy OO PR YO PO P TP T W YOOR TPURE ot 3 e FFrrar 1) Yomomr

| [ ]
Start 0.0300 GHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.33 ms (40000 pts)

MSG
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o Keysight Spectrum Analyzer - Swept SA

==

RF

Marker 1 2. 395149903748 GHz

IFGain:Low

SENSE:INT]

ALTIGN AUTO

PNO: Fast (4 Trig: Free Run

Atten: 20 dB

Avg Type: Log-Pwr
Avg|Hold:>100/100

Peak Search

\EH {ﬁ@i)i S
(;C@, this dom{ ne

10 ngdw Ref 10.00 dBm

Start 1.0000 GHz
#Res BW 100 kHz

NextPeak
| |

Mkr1 2.396 150 GHz
-38.217 dBm

Next Pk Right

Next Pk Left

Stop 2.4000 GHz

#VBW 300 kHz Sweep 136.0 ms (40000 pts)

o Keysight Spectrum Analyzer - Swept SA

==

RF 50 ¢

Marker 1 24. 429755381385 GHz

10 ngdw Ref 10.00 dBm

Start 2.48 GHz
#Res BW 1.0 MHz

ALIGN AUTO
Avg Type: Log-Pwr
Avg|Hold:>100/100

SENSE:INT]

Peak Search

1 Trig: Free Run

PNO: Fast L)
IFGain:Low Atten: 20 dB

NextPeak
| |

Mkr1 24.429 8 GHz
-48.353 dBm

Next Pk Right

Next Pk Left

Stop 25.00 GHz

#VBW 3.0 MHz Sweep 58.67 ms (40000 pts)
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TEST PLOT OF OUT OF BAND EMISSIONS THE WORST CASE
OF 802.11n40 FOR MODULATION IN MIDDLE CHANNEL

s Keysight Spartrum Ana\yzer SweptSA

=R

SENSE:INT| ALIGN AUTO | e
Marker 1 894 267355684 MHz . Avg Type: Log-Pwr
PNO: Fast (5 T1rig: FreeRun Avg|Hold:>100/100
.
IFGain:Low Atten: 20 dB

Mkr1 894.267 MHz NextPeak
19 g8idiv__Ref 10.00 dBm "66 797 dBrm |

Next Pk Right
|

Next Pk Left

Start 0.0300 GHz Stop 1.0000 GHz
#Res BW 100 kHz Sweep 93.33 ms (40000 pts)

=R

SENSE:INT| ALIGN AUTO |
Avg Type: Log-Pwr Peak Search
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 20 dB

Mkr1 2.400 000 GHz NextPeak
19dsidiv__Ref 10.00 dBm 47.585 dBr |

Next Pk Right
|

Next Pk Left

MKkr—RefLvl

Start 1.0000 GHz Stop 2.4000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 136.0 ms (40000 pts)

Tel: +86-755 2908 1955 Fax: +86-755 2600 8484 E-mail: agc@agc-cert.com @ 4000892118
Add: 2/F. , Building 2, No.1-4,Chaxi Sanwei Technical Industrial Park,Gushu, Xixiang, Baoan District, Shenzhen, Guangdong China




®
== N
A\G 2 F 0o Report No.: AGC07308171201FE05

Attestation of Global Compliance

Page 41 of 76

' Keysight Spectrum Analyzer - Swept SA
RE 500 AC SENSE:INT] ALIGN AUTO

Start Freq 2.483500000 GHz ] Avg Type: Log-Pwr
PNO: Fast L, Trig: Free Run Avg|Hold:>100/100

IFGain:Low Atten: 20 dB

Mkr1 24.420 2 GHz
fo gBidw Ref 10.00 dBm -49.096 dBm

25.000000000 GHz

2.251650000 GHz
Auto Man

Freq Offset

0Hz
|EmmmEE)
Scale Type

Start 2.48 GHz Stop 25.00 GHz |54 Lin

#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 38.67 ms (40000 pts) |

TEST PLOT OF OUT OF BAND EMISSIONS THE WORST CASE
OF 802.11n40 FOR MODULATION IN HIGH CHANNEL

s Keysight Spartrum Ana\yzer Swept SA

===

SENSE:INT| ALIGN AUTO |
Avg Type: Log-Pwr Peak Search
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 20 dB

Mkr1 923.999 MHz NextPeak
10 gBidiv__Ref 10.00 dBm 08 765 o Bre |

Next Pk Right
|

Next Pk Left

MKkr—RefLvl

Start 0.0300 GHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.33 ms (40000 pts)
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o Keysight Spectrum Analyzer - Swept SA

==

RF 500 AC

Marker 1 2.399439986000 GHz

IFGain:Low

SENSE:INT]

ALTIGN AUTO

PNO: Fast L, 1rig: Free Run

Atten: 20 dB

Avg Type: Log-Pwr
Avg|Hold:>100/100

Peak Search

\EH {ﬁ@i)i S
(;C@, this dom{ ne

10 ngdw Ref 10.00 dBm

Start 1.0000 GHz
#Res BW 100 kHz

NextPeak
| |

Mkr1 2.399 440 GHz
-55.526 dBm

Next Pk Right

Next Pk Left

Stop 2.4000 GHz

#VBW 300 kHz Sweep 136.0 ms (40000 pts)

o Keysight Spectrum Analyzer - Swept SA

==

RF 500 AC

Marker 1 24.433695867397 GHz

10 ngdw Ref 10.00 dBm

Start 2.48 GHz
#Res BW 1.0 MHz

ALIGN AUTO
Avg Type: Log-Pwr
Avg|Hold:>100/100

SENSE:INT]

Peak Search

1 Trig: Free Run

PNO: Fast L)
IFGain:Low Atten: 20 dB

NextPeak
| |

Mkr1 24.433 7 GHz
-48.588 dBm

Next Pk Right

Next Pk Left

Stop 25.00 GHz

#VBW 3.0 MHz Sweep 58.67 ms (40000 pts)
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10. MAXIMUM CONDUCTED OUTPUT POWER SPECTRAL DENSITY

10.1 MEASUREMENT PROCEDURE
(2). Connect EUT RF output port to the Spectrum Analyzer through an RF attenuator
(2). Set the EUT Work on the top, the middle and the bottom operation frequency individually.
(3). Set SPA Trace 1 Max hold, then View.

Note: The method of AVGPSD-1 in the ANSI C63.10 (2013) item 10.3 was used in this testing.

10.2 TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)
Refer To Section 8.2.

10.3 MEASUREMENT EQUIPMENT USED
Refer To Section 6.

10.4 LIMITS AND MEASUREMENT RESULT

TEST ITEM POWER SPECTRAL DENSITY
TEST MODE 802.11b with data rate 1
Power density Limit
Channel No. (dBm/20kHz) (dBm/3kH2) Result
Low Channel -5.212 8 Pass
Middle Channel -4.971 8 Pass
High Channel -5.975 8 Pass
TEST ITEM POWER SPECTRAL DENSITY
TEST MODE 802.11g with data rate 6
Power density Limit
Channel No. (dBm/20kHz) (dBm/3kH2) Result
Low Channel -11.991 8 Pass
Middle Channel -8.779 8 Pass
High Channel -9.571 8 Pass
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TEST ITEM POWER SPECTRAL DENSITY
TEST MODE 802.11n 20 with data rate 6.5
Power density Limit
Channel No. Result
(dBm/20kHz) (dBm/3KkHz) N
Low Channel -11.804 8 Pass
Middle Channel -9.093 8 Pass
High Channel -10.037 8 Pass
TEST ITEM POWER SPECTRAL DENSITY
TEST MODE 802.11n 40 with data rate 13.5
Power density Limit
Channel No. (dBm/20kHz) (dBm/3kH2) Result
Low Channel -12.156 8 Pass
Middle Channel -12.263 8 Pass
High Channel -13.421 8 Pass

h61 mﬁ;lmﬁ

K eport refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
is issued by é@ this dom( \t cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be
confirmed tﬁttp /lwww. agc% t.com.
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802.11b TEST RESULT
TEST PLOT OF SPECTRAL DENSITY FOR LOW CHANNEL

=R

SENSE:INT| ALTGN AUTO |
Avg Type: RMS TRACE| Peak Search
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 20 dB

Mkr1 2.412 732 4 GHz NextPeak
-5.212 dBm I
[

Next Pk Right

Next Pk Left

Center 2.41200 GHz Span 30.00 MHz
#Res BW 20 kHz #VBW 62 kHz* Sweep 93.33 ms (40000 pts)

MSG STATUS

TEST PLOT OF SPECTRAL DENSITY FOR MIDDLE CHANNEL

===
SENSE:INT| ALIGN AUTO |
Avg Type: RMS Peak Search
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 20 dB

Mkr1 2.435 993 1 GHz NextPeak
-4.971 dBm I
[

Next Pk Right

Next Pk Left

Center 2.43700 GHz Span 30.00 MHz
#Res BW 20 kHz #VBW 62 kHz* Sweep 93.33 ms (40000 pts)

MSG

The results sho /\FH ﬁﬁ@a;; streport refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
is issued by (;C@ this doch/ 7
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TEST PLOT OF SPECTRAL DENSITY FOR HIGH CHANNEL

o Keysight Spectrum Analyzer - Swept SA

==

SENSE:INT] ALIGN AUTO |
Avg Type: RMS TRACE [ Peak Search
PNO: Fast L, Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 20 dB

Mkr1 2.462 805 9 GHz NextPeak
EOngdw Ref 10.00 dBm _5.975 dBm I

Next Pk Right
[ |

Next Pk Left

Center 2.46200 GHz Span 30.00 MHz
#Res BW 20 kHz #VBW 62 kHz* Sweep 93.33 ms (40000 pts)

802.11g TEST RESULT
TEST PLOT OF SPECTRAL DENSITY FOR LOW CHANNEL

s Keysight Spartrum Ana\yzer SweptSA

=R

SENSE:INT| ALIGN AUTO | e
Marker 1 2. 413237155929 GHz . Avg Type: RMS :
PNO: Fast (5 1rig: FreeRun Avg|Hold:>100/100 A
-n
IFGain:Low Atten: 20 dB

Mkr1 2.413 237 2 GHz NextPeak
19 g8rdiv__Ref 10.00 dBm 11,991 dBm |

Next Pk Right

Next Pk Left

Center 2.41200 GHz Span 30.00 MHz
#Res BW 20 kHz #VBW 62 kHz* Sweep 93.33 ms (40000 pts)

The results sho /\FH ﬁﬁ@ayi streport refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
|S|ssued by, (;C@,tms dom( --

Tel: +86-755 2908 1955 Fax: +86-755 2600 8484 E-mail: agc@agc-cert.com @ 4000892118
Add: 2/F. , Building 2, No.1-4,Chaxi Sanwei Technical Industrial Park,Gushu, Xixiang, Baoan District, Shenzhen, Guangdong China




Report No.: AGC07308171201FEOQ5
Page 47 of 76

®
AGC'22582
Attestation of Global Compliance

TEST PLOT OF SPECTRAL DENSITY FOR MIDDLE CHANNEL

o Keysight Spectrum Analyzer - Swept SA

RF AC SENSE:INT]

ALTIGN AUTO

Marker 1 2.436369609240 GHz
PNO: Fast L.
IFGain:Low

7 Trig: Free Run
Atten: 20 dB

Center 2.43700 GHz
#Res BW 20 kHz

MSG

#VBW 62 KHz*

Avg Type: RMS
Avg|Hold:>100/100

Mkr1 2.436 369 6 GHz

Sweep 93.33 ms (40000 pts)

TRACE! !

-8.779 dBm

Span 30.00 MHz

[EREEET
Peak Search

NextPeak

Next Pk Right
[ |

Next Pk Left

TEST PLOT OF SPECTRAL DENSITY FOR HIGH CHANNEL

o Keysight Spectrum Analyzer - Swept SA

RF 500 AC

SENSE:INT]

ALTIGN AUTO

Marker 1 2.466370734268 GHz
PNO: Fast L.
IFGain:Low

7 Trig: Free Run
Atten: 20 dB

Avg Type: RMS
Avg|Hold:>100/100

==

Peak Search

NextPeak

Mkr1 2.466 370 7 GHz
-9.571 dBm

Next Pk Right
[ |

Next Pk Left

)
N
I

Center 2.46200 GHz
#Res BW 20 kHz

MSG

Span 30.00 MHz

#VBW 62 kHz* Sweep 93.33 ms (40000 pts)
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802.11n 20 TEST RESULT
TEST PLOT OF SPECTRAL DENSITY FOR LOW CHANNEL

=R

SENSE:INT| ALTGN AUTO |
Avg Type: RMS TRACE| Peak Search
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 20 dB

Mkr1 2.410 747 1 GHz NextPeak
-11.804 dBm I
[

I I e _—
- )|
MI. ili.hl.ulllﬁl“ AYVeY lu].h“.ll“.hh AN lI-- Next Pl L eft

Center 2.41200 GHz Span 30.00 MHz
#Res BW 20 kHz #VBW 62 kHz* Sweep 93.33 ms (40000 pts)

MSG STATUS

TEST PLOT OF SPECTRAL DENSITY FOR MIDDLE CHANNEL

===
SENSE:INT| ALIGN AUTO |
Avg Type: RMS Peak Search
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 20 dB

Mkr1 2.435 731 3 GHz NextPeak
-9.093 dBm I
[

Next Pk Right

Next Pk Left

Center 2.43700 GHz Span 30.00 MHz
#Res BW 20 kHz #VBW 62 kHz* Sweep 93.33 ms (40000 pts)

MSG
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TEST PLOT OF SPECTRAL DENSITY FOR HIGH CHANNEL

' Keysight Spectrum Analyzer - Swept SA B
RF 500 AC SENSE:INT] ALIGN AUTO | e -
Marker 1 2.465743718593 GHz Avg Type: RMS TRace eak Searc

PNO: Fast L, 1rig: Free Run Avg|Hold:>100/100

IFGain:Low Atten: 20 dB

Mkr1 2.465 743 7 GHz NextPeak
E%ngdiv Ref 10.00 dBm 10.037 dBm I

Next Pk Right
[ |

Next Pk Left

Center 2.46200 GHz Span 30.00 MHz
#Res BW 20 kHz #VBW 62 kHz* Sweep 93.33 ms (40000 pts)

802.11n 40 TEST RESULT
TEST PLOT OF SPECTRAL DENSITY FOR LOW CHANNEL

s Keysight Spartrum Ana\yzer SweptSA

=R

SENSE:INT| ALIGN AUTO | e
Marker 1 2. 427613890347 GHz . Avg Type: RMS :
PNO: Fast (5 1rig: FreeRun Avg|Hold:>100/100 A
-n
IFGain:Low Atten: 20 dB

Mkr1 2.427 613 9 GHz NextPeak
19 g8rdiv__Ref 10.00 dBm 12156 dBm |

Next Pk Right

Next Pk Left

Center 2.42200 GHz Span 60.00 MHz
#Res BW 20 kHz #VBW 62 kHz* Sweep 186.7 ms (40000 pts)
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TEST PLOT OF SPECTRAL DENSITY FOR MIDDLE CHANNEL

[EREEET
Peak Search

s Keysight Spectrum Analyzer - Swept SA
RE 500 AC SENSE:INT] ALIGN AUTO |

Marker 1 2.429490062252 GHz ) Avg Type: RMS

PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100

IFGain:Low Atten: 20 dB

Mkr1 2.429 490 1 GHz NextPeak
[9gidiy__Ref 10.00 dBm -12.263 dBm |

M‘m wmmuhuhulmlmunl

Next Pk Right

Next Pk Left

.
-

bt
-
--
| |
| [ ]

Center 2.43700 GHz Span 60.00 MHz
#Res BW 20 kHz #VBW 62 kHz* Sweep 186.7 ms (40000 pts)

TEST PLOT OF SPECTRAL DENSITY FOR HIGH CHANNEL

' Keysight Spectrum Analyzer - Swept SA
RE 500 AC SENSE:INT] ALIGN AUTO |

Marker 1 2.465118577964 GHz ) Avg Type: RMS

PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100

IFGain:Low Atten: 20 dB

==

Peak Search

Mkr1 2.465 118 6 GHz NextPeak
[9gidiy__Ref 10.00 dBm -13.421 dBm |

Next Pk Right

Next Pk Left

Center 2.45200 GHz Span 60.00 MHz
#Res BW 20 kHz #VBW 62 kHz* Sweep 186.7 ms (40000 pts)
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